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The Pre-Travel Consultation
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Advice to Reduce Exposure to Health Risks

Immunization

Chemoprophylaxis

Advice for Self-treatment



Risk Assessment
• Medical history, including medication, 

disabilities, immune status, immunizations, 
surgeries, allergies, pregnancy or breast-feeding

• Prior travel experience
• Specific itinerary, including regions, season, and 

dates
• Activities (e.g., adventure travel and events 

involving mass gatherings)
• Type of accommodations
• Travelers’ risk tolerance
• Financial challenges



Standard In-office Interventions
Administration of immunizations
•Updating of routine vaccines — MMR, 
Tdap, pneumococcal, varicella, 
influenza
•Routine travel vaccines —hepatitis A, 
typhoid, hepatitis B
•Special travel vaccines —yellow fever, 
rabies, polio, meningococcal, 
Japanese encephalitis, cholera, 
tickborne encephalitis

Malaria chemoprophylaxis (if risk)
•Individualize to itinerary and patient

Travelers’diarrhea
•Food and water precautions
•Oral rehydration and use of 
loperamide and bismuth
•Antibiotic self-treatment options 
for severe diarrhea
•Prophylaxis with bismuth or 
antibiotic (only if high risk)



Focused Education Before the Trip
Vector borne diseases (if risk)
• Personal protection 

measures for malaria, 
dengue, chikungunya, Zika
virus infection, 
leishmaniasis, rickettsial
disease, sleeping sickness

Medical kit and medical care 
abroad
• Personal health kit
• Available medical facilities
• Evacuation insurance; 

supplemental health 
insurance

Other travel related illnesses (as 
applicable)
•Altitude illness
•Travelers’ thrombosis
•Motor vehicle injury

• Road-fatalities #1 cause of death
•Bloodborne and sexually transmitted
•infections
•Swimming, water exposure, and marine 
hazards
•Transportation-associated illnesses
•Respiratory infection and tuberculosis
•Rabies and animal-associated illness
•Skin conditions and wounds







1st Update Since 2011
Storage/handling now separate



ACIP 2017 Updates
• Anticoagulated patients, schedule vaccination prior to next dose of drug, 

use 23-gauge or smaller needle, followed by firm pressure on the site, 
without rubbing, for at least 2 minutes. A bruising rate of <4% results using 
this approach. 

• Stop antiviral drugs active against herpesviruses (e.g., acyclovir or 
valacyclovir) at least 24 hours before Varivax, ProQuad, and Zostavax). If 
clinically appropriate, delay use or resumption of antiviral therapy for 14 
days after vaccination.

• No data exist to suggest that commonly used antiviral drugs have an effect 
on rotavirus vaccine or MMR.

• A precaution is a condition in a recipient that might increase the risk for a 
serious adverse reaction, might cause diagnostic confusion, or might 
compromise the ability of the vaccine to produce immunity. A person might 
experience a more severe reaction to the vaccine than would have 
otherwise been expected; however, the risk is less than the risk expected 
with a contraindication. In general, vaccinations should be deferred when a 
precaution is present. However, a vaccination might be indicated if the 
benefit of protection from the vaccine outweighs the risk for an adverse 
reaction (eg YF vax over age 60).



Zoster: Vaccine Highlight of 2017
• Shingrix (Zoster Vaccine Recombinant, Adjuvanted; GSK) is now 

FDA-approved and recommended by CDC for the prevention of 
herpes zoster (shingles) and related complications in 
immunocompetent persons aged ≥ 50 years. 

• Those previously vaccinated with Zostavax (Zoster Vaccine Live 
Attenuated; Merck) should be revaccinated. 

• Shingrix, administered as 2 doses at 0 and 2 to 6 months, is 
recommended preferentially over Zostavax (only recommended for 
use in persons aged ≥ 60 years) for all age groups due to a 
significantly higher efficacy and slower waning immunity. 

• As a recombinant vaccine, Shingrix is not contraindicated in 
immunocompromised individuals, but no data in this population are 
currently available. 

• Soon available in Canada and Europe



YF Vax Supply Canada
• Shipping at 60% known demand to limited centers
• A full dose of vaccine or postponing the trip if a full dose 

is not available is preferred. 
• However, fractional dosing (one-fifth dose; 0.1 mL) of YF-

VAX, recommended as an alternative  by the Committee 
to Advise on Tropical Medicine and Travel (CATMAT) but is 
not acceptable for entry requirements under the IHR. 
– The official International Certificate of Vaccination or Prophylaxis 

card should not be used to document a fractional dose. 
– Provides alternative documentation strategy meant to confuse 

entry authorities
– www.phac-aspc.gc.ca/publicat/ccdr-rmtc/16vol42/dr-rm42-

8/assets/pdf/16vol42_8-ar-02-eng.pdf.

http://www.phac-aspc.gc.ca/publicat/ccdr-rmtc/16vol42/dr-rm42-8/assets/pdf/16vol42_8-ar-02-eng.pdf


Meningococcal Polysaccaride
Discontinued

• Menomune (Meningococcal [Groups A, C, Y, and W-135] 
Polysaccharide Vaccine; Sanofi Pasteur) worldwide 
production and distribution has been discontinued. 

• In the United States, a limited supply was available until 
mid-2017, with expiration dates in June or September 
2017. 

• The use of conjugated MenACWY (Menactra, Menveo, 
Nimenrix) vaccines for persons for whom vaccination is 
indicated (off-label for age 55 or greater in many 
countries) is recommended by all authorities worldwide.



New Meningococcal B Vaccines
• Trumenba (Pfizer); Bexsero (Novartis) 
– FDA label: Age 10-25 (Bexsero >2m elsewhere)

• ACIP: for the following aged ≥ 10 years:
– Persons with anatomic or functional asplenia, 

including sickle cell disease
– Persons with complement deficiencies or taking 

eculizumab (Soliris)
– Local meningococcal B outbreak
– Certain microbiologists
– Permissive use in adolescents 16-18yr (up to 

23)



Travel Not an Independent Risk for MenB



Malaria-most important parasitic disease, 300 
million cases/yr, 3-5 million deaths, mostly in 

children under 5.  90% of cases in Africa.
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Malaria - Prophylactic Drugs
• Central America, Middle East, Korea
–Chloroquine 500mg once/wk and 4 wks 

after

• All Other Malarious Areas
–Mefloquine (Lariam®) [except SE Asia]

or Atovaquone/Proguanil (Malarone®)
or Doxycycline
–Equivalent efficacy
– Individualize to itinerary and traveler



Malaria Drugs-Chloroquine
■ 500 mg chloroquine phosphate salt (300 mg base) 

– Once/week including 4 weeks post-travel

■ Only effective in Central America above the Panama 
Canal, Caribbean,Middle East, parts of China, Korea

■ Cheap, safe in pregnancy (despite US FDA), safe in 
children

■ Well tolerated

■ Hydroxychloquine is effective 



Malaria Drugs-Chloroquine 
Resistant

■Mefloquine 250 mg
– Once/week including 4 weeks post-travel
– Insomnia, vivid dreams, anxiety in some 

patients
– Most convenient option for long trips

■Doxycycline 100 mg
– Daily dosing including 4 weeks post-travel
– Photosensitivity, GI irritant,

esophageal ulcers, vaginal candidiasis
– Miss 1 day can get malaria
– Inexpensive



Malaria (Atovaquone/Proguanil)
250/100 combination tablet

• Highly effective for treatment
• Highly effective prophylaxis in natives of 

endemic countries
– More limited data in travelers
– Effective for P. vivax prevention

• Well-tolerated
• Once/day with meals plus 7 days after
• High cost ($6/day)
– Viable only for short-term travelers



Freedman D. N Engl J Med 2008;359:603-612



1. Changing Definitions of 
TD

2. Single-dose Azithromycin



New ACG & ISTM Guidelines





Most Definitive Study on ESBL 
Colonization in Travelers



% Colonization by Region in 
Returned Travelers

Odds-ratio after quinolone ingestion=6.0;
12% chance of passing ESBL on to 
household members on return



Time to Decolonization

12% still 
colonized 
at 1 yr.



Travelers Diarrhea Self-Treatment 
During Travel

• Rehydration not typically an issue

• Initial Loperamide

• Empiric Quinolone only for severe diarrhea

– Emerging role for Azithromycin

– Quinolone resistant campylobacter now 
significant



Move to Single-Dose Therapy



CHIK Not Zika in the Americas



CHIK Outbreaks France and Italy, 2017
• Aug. 2017 France and Italy reported 

autochthonous transmission of CHIK
• Two outbreaks are unrelated
• France: Var Department affected in 

southern France
– 17 confirmed and probable cases 
– Latest date of onset September 9, 2017

• Italy: Lazio (including Rome) and 
Calabria regions affected
– >400 confirmed and suspected cases
– Latest date of onset October 17,2017 in 

Anzio, Lazio Region





•Cusco, Inca Trail
•Kiliminjaro (5895m)

•Marango (Coca Cola) route-4 to 5 days-AVOID
•Acetazolamide ineffective on this route

•Lemosha route—7 days
•La Paz
•Lhasa, Tibet
•Quito, borderline 2,900m
•Nepal: not if Kathmandu, Pokhara only

Common Itineraries to Know



High Altitude Illness
• Rate of Ascent
• Altitude reached
• Sleeping altitude
– Hotel always at mountain base
– Always camp in the valleys not peaks or passes

• Individual susceptibility
– Not predictable but reproducible



AMS Frequency as a Function of Altitude
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Recommending Acetazolamide

• Clearly should be considered in abrupt 
unavoidable ascents to over 9200 feet 
(2800 m)

• Benefit is high—risk is low
• Speeds acclimatization
– Pee HCO3; metabolic acidosis induces 

hyperventilation and increased O2 binding to 
RBCs

• Can carry as standby if prophylaxis not 
used



Acetazolamide Use

• RCT for 250 mg bid (1968) 
• However, 125 mg dose is associated with fewer 

AE’s (20-25% at 250mg dose)
– Decreased headache, parasthesias

• 2 good meta-analyses in 2012 establish 125 
bid as effective. 2014 WMS guidelines.
– J Travel Med. 2012;19:298-307; BMJ. 2012 Oct 18;345:e6779

• Start 24 hours before ascent above 2800m
• Continue until 24h after attaining peak altitude





Absolute Indications for Descent

• Ataxia
• Change in level of consciousness
• Pulmonary edema
• Symptoms worsening after 24 hours 

at that altitude with or without 
treatment



Treatment of High Altitude Illness

• Descend, descend, descend, if available, use 
O2 pending descent

• Mild AMS can be treated with stop, rest, 
acclimatize
– Acetazolamide 125-250 bid

• For HAPE, HACE, drugs (not discussed today), 
portable hyperbaric chamber is for when 
immediate descent not possible



Three Rules to Avoid Dying of 
Altitude Illness

• Rule #1: Learn to recognize the early 
symptoms of altitude illness and be willing 
to admit you have them.

• Rule #2:  Never ascend to sleep at a higher 
altitude with any symptoms of altitude 
illness.

• Rule #3:  Descend if your symptoms are 
getting worse while resting at the same 
altitude.



Clinical Pearls:  Who Gets What, Where?
Cases=10 most common leisure Itineraries
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